
 

 

 
 
 
 
 
 
 

www.onwasa.com 

ONWASA Wastewater Facilities Annual 

Report 

2014 
 
The Onslow Water and Sewer Authority (ONWASA) is required by the North Carolina 

Clean Water act of 1999 to produce this annual report on the performance of each 

Publicly Operated Treatment Works (POTW) and Collection System operated and 

maintained by ONWASA. This report is available for public review via Internet, the 

ONWASA Office and Member Governments. 
 
ONWASA is pleased to present to you this year's Wastewater Facilities Annual Report. 

This report is a summary of last year's wastewater facilities performance. Included are 

monthly descriptions of each facilities activity. Our constant goal through wastewater 
[...]
0.199 AVERAGE FLOW (PERMIT FLOW 0.24 MGD)

NO OVERFLOW AT FACILITY?

4,270 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

106.07 ACRES MOWED

Nov.

5,787,550 TOTAL GALLONS TREATED

0.193 AVERAGE FLOW (MGD)

0.298 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

7.4 TOTAL INCHES RAIN FALL

4,688,840 GALLONS SPRAYED

0.156 AVERAGE FLOW (PERMIT FLOW 0.24 MGD)

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

0 ACRES MOWED

Dec.

7,210,313 TOTAL GALLONS TREATED

0.233 AVERAGE FLOW (MGD)

0.330 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

6.95 TOTAL INCHES RAIN FALL

6,055,580 GALLONS SPRAYED

0.195 AVERAGE FLOW (PERMIT FLOW 0.24 MGD)

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

0 ACRES MOWED

85,004,753 Total Treated

67,091,570 Total Spray

0.233 Average MG/day treated

0.184 Average MG/day sprayed

2297

Total Footage Pipe Cleaned

Total Footage Pipe Videoed

37,832.00

Plant was non-compliant due to the freeboard 

requirement of 2' was not maintained.

Plant was non-compliant due to the freeboard 

requirement of 2' was not maintained.

Plant was non-compliant due to the freeboard 

requirement of 2' was not maintained.

 



 

 



 

Richlands: Summary 
 

Richlands Wastewater Treatment Facility is located at 203 Jimmy Powell Lane and is staffed by 

three operators. The plant is permitted to treat 0.250 million gallons per day (mgd).  The 

average flow at the plant in 2014 was 0.198 mgd, which is 79.2 % of the permitted design flow 

of the wastewater plant. The facility treated a total of 72,009,052 gallons during the past year, 

which averages 6,000,754 gallons per month.  
 

Richlands: General Information 
 

Facility Name:      Richlands WWTP      

Facility Type/ Operation:  Activated Sludge Extended Air  

Responsible Entity:                        ONWASA             

Facility Address:  203 Jimmy Powell Lane    

   Richlands, NC 28574     

Facility Phone:  (910) 937-7572     

Operator in Responsible Charge (ORC):  Mark Young  

ORC Type / Grade License:  WW3, CS2, SI, SS    

Applicable Facility Permit Numbers:  NC0023230   

 

 

Description of Facility:  The Richlands Wastewater Treatment Plant is a 0.25 mgd activated 

sludge treatment facility. The plant treats wastewater utilizing preliminary screening and grit 

removal, secondary treatment using an oxidation  ditch and secondary clarifiers, tertiary 

effluent filtration, followed by chlorine disinfection, de-chlorination and post aeration prior to 

discharging effluent to Squires Run Creek. 
 

Richlands: Collection System 
 

Collection System Name:  Town of Richlands Wastewater Collection System  

Collection System Grade/ Type Operation:   Grade 2/ Domestic   

Responsible Entity:  Onslow Water and Sewer Authority (ONWASA)   

Facility Address: Town of Richlands located in the northwest part of Onslow County 

Contact Phone: 910-937-7509 

Operator in Responsible Charge (ORC): Timothy V. Webb 

ORC Type / Grade License: CS Grade 4 License # 987495 

Applicable Collection System Permit Numbers: WQCS00249 
 

 

 

 

 

 

 

 



2014

Richlands

Annual WW Report

Jan. 

5,732,159 TOTAL GALLONS TREATED

0.185 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.296 MAX DAY (MGD)

NO WWTP IN COMPLIANCE  (Explanation)

2 TOTAL INCHES RAIN FALL

No OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Feb.

6,989,070 TOTAL GALLONS TREATED

0.250 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.470 MAX DAY (MGD)

NO WWTP IN COMPLIANCE  (Explanation)

4 TOTAL INCHES RAIN FALL

YES OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Mar.

8,687,829 TOTAL GALLONS TREATED

0.280 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.571 MAX DAY (MGD)

NO WWTP IN COMPLIANCE  (Explanation)

6.8 TOTAL INCHESRAIN FALL

NO OVERFLOW AT FACILITY?

390 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Apr.

7,162,000 TOTAL GALLONS TREATED

0.239 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.466 MAX DAY (MGD)

NO WWTP IN COMPLIANCE  (Explanation)

4 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

May

4,411,910 TOTAL GALLONS TREATED

0.142 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.218 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

2 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Jun.

3,765,774 TOTAL GALLONS TREATED

0.126 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.164 MAX DAY (MGD)

NO WWTP IN COMPLIANCE  (Explanation)

4.1 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

The facility was non compliant due to ultra 

low chlorine levels being exceeded. 

The facility was non compliant due to the 

weekly limit of Fecal coliform and monthly 

flow average being exceeded. 

The facility was non compliant due to 

exceeding the monthly BOD and flow limit.

The facility was non compliant due to 

exceeding the monthly BOD limit. The 

change to summer permit limits took effect 

this month and went from 10 mg/l to 5 mg/l. 

The plant average was 5.54 mg/l. 

Exceeded permited limits for BOD and NH3

 



Jul.

4,367,347 TOTAL GALLONS TREATED

0.141 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.227 MAX DAY (MGD)

Yes WWTP IN COMPLIANCE  (Explanation)

6.9 TOTAL INCHES RAIN FALL

YES OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Aug.

6,790,370 TOTAL GALLONS TREATED

0.219 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.493 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

8.3 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Sep.

7,495,629 TOTAL GALLONS TREATED

0.250 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.446 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

9 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Oct.

4,950,089 TOTAL GALLONS TREATED

0.160 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.246 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

2.5 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Nov.

5,133,191 TOTAL GALLONS TREATED

0.171 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.332 MAX DAY (MGD)

YES WWTP IN COMPLIANCE 

4.1 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Dec.

6,523,684 TOTAL GALLONS TREATED

0.210 AVERAGE FLOW (MGD) (PERMIT FLOW 0.25 MGD)

0.482 MAX DAY (MGD)

NO WWTP IN COMPLIANCE  (Explanation)

4.7 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

1200 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

72,009,052 Total Treated

0.198 Average MG/Day 

1590 Total Footage Pipe Cleaned

0 Total Footage Pipe Videoed

Plant exceeded BOD limit on 12-30-14 and 

Quarterly Phosphorus was 2.1 mg/l. 

Overflow occurred due to clogged return. 

Return was repaired. Estimated overflow, 

6000 gals.

 



 



Kenwood: Summary 
 

Kenwood Wastewater Treatment Facility is located at 507 OCI Drive in Kenwood Subdivision 

off Blue Creek Road. The plant currently has two employees. The plant has a design capacity of 

0.049 mgd. The average flow for 2014 was .026 mgd, which is 79.5 % of the design flow of the 

wastewater plant. The facility treated a total of 9,575,692 gallons during the year, which 

averages797, 974 gallons per month.   
 

Kenwood: General Information 
 

Facility Name:  Kenwood Wastewater Treatment Plant  

Facility Type/ Operation:  Activated Sludge Extend Air   

Responsible Entity:                     ONWASA                

Facility Address:  501 OCI Dr.      

 Jacksonville, NC. 28540      

Facility Phone:  910-455-0722      

Operator in Responsible Charge (ORC): Mark Young              

ORC Type / Grade License:  WW3, CS2, SI, SS   

Applicable Facility Permit Numbers:  NC 0030813  

 

Description of Facility: Wastewater Facility is located in the southwest area of Onslow County 

where it was constructed in 1976. The current plant is a .049 gallons per day, Treatment 

Facility. The Treatment process consist of, bar screens, flow equalization  basin, 2 clarifiers, 2 

sand filters, clearwell, effluent with gaseous chlorine and sodium bisulfite de-chlorination 

system.   

 

Kenwood: Collection System 
 

Collection System Name: Kenwood Subdivision 

Collection System Grade/ Type Operation: Grade 1/ Domestic 

Responsible Entity: Onslow Water and sewer Authority ONWASA  

Facility Address: Southwest area of Onslow County 

Contact Phone: 910-937-7509 

Operator in Responsible Charge (ORC): Timothy V. Webb 

ORC Type / Grade License: CS Grade 4 License # 987495 

Applicable Collection System Permit Numbers: WQCS00249 
 

 

 



2014
Kenwood

Annual WW Report

Jan. 

866,454 TOTAL GALLONS TREATED

0.028 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.040 MAX DAY (MGD) 

NO WWTP IN COMPLIANCE  (Explanation)

3 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Feb.

964,294 TOTAL GALLONS TREATED

0.034 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.053 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

4.9 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

2709 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Mar.

1,087,992 TOTAL GALLONS TREATED

0.035 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.071 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

5.2 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Apr.

913,168 TOTAL GALLONS TREATED

0.030 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.080 MAX DAY (MGD) 

NO WWTP IN COMPLIANCE  (Explanation)

6.8 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

May

687,062 TOTAL GALLONS TREATED

0.022 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.037 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

1.7 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Jun.

585,796 TOTAL GALLONS TREATED

0.020 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.027 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

3.82 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

The Kenwood plant was non-compliant this 

month due to exceeding the allowable 

permitted levels of ultra-low chlorine.

Plant was noncompliant due to exceeding 

allowable ultra low chlorine limits.

 



Jul.

690,472 TOTAL GALLONS TREATED

0.022 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.521 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

10.3 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Aug.

692,961 TOTAL GALLONS TREATED

0.022 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.059 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

5.8 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Sep.

888,938 TOTAL GALLONS TREATED

0.030 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.069 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

9.1 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Oct.

695,056 TOTAL GALLONS TREATED

0.022 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.037 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE

2.1 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Nov.

666,635 TOTAL GALLONS TREATED

0.022 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.049 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

4.6 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Dec.

836,864 TOTAL GALLONS TREATED

0.027 AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

0.073 MAX DAY (MGD) 

YES WWTP IN COMPLIANCE  

5.8 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

9,575,692 Total Treated

0.026 Average MG/Day 

2709 Total Footage Pipe Cleaned

0 Total Footage Pipe Videoed

 



 



 

 

Webb Apartments: Summary 
 

The Webb Apartments Wastewater Treatment Facility is located at 1906 Piney Green Road, 

Northeast of Jacksonville in Onslow County. The plant is operated by the staff of the 

Swansboro WWTP.  The system was acquired by ONWASA from the previous owner and 

operations under ONWASA management began in June 2012. The plant is designed to treat 

0.025 Million Gallons per Day (mgd) and is rated a Grade 2 facility. The average daily flow 

received at the plant in 2014 was 0.007 mgd, which is 30.9% of the design flow at the 

wastewater plant. The facility treated a total of 2,581,590 gallons during the year, which 

averages 215,133 gallons per month.   
 

Webb Apartments: General Information 
 

Facility Name:      Webb Apartments Wastewater Treatment Plant  

Facility Type/ Operation:  Activated Sludge Extended Air  

Responsible Entity:     ONWASA     

Facility Address:   1906 Piney Green Road, Jacksonville, NC  

Facility Phone:  910-937-7539 or 7574     

Operator in Responsible Charge (ORC):   Allen Rhue   

ORC Type / Grade License:  WW4, SI, CS2, SS, PC1    

Applicable Facility Permit Numbers:   NC0023825    

 

Description of Facility: The Wastewater Facility is located northeast of Jacksonville on Piney 

Green Road. The plant is equipped with (1) Influent Pump Station, (1) Flow Equalization Basin, 

(1) Manual Bar Screen, (2) Aeration Basins, (1) Secondary Clarifier, (2) High Rate Filters, (1) 

Post Aeration Basin, (1) Aerobic Digester, (2) Duel Sludge Drying Beds, (1) Gaseous Chlorine 

System, and (1) Liquid De-chlorination System.        

     

Webb Apartments: Collection System 
 

Collection System Name:  Webb Apartments Wastewater Collection System  

Collection System Grade/ Type Operation:  Grade 1/ Domestic    

Responsible Entity:  Onslow Water and Sewer Authority (ONWASA)   

Facility Address: Webb Apartments Subdivision east of the City of Jacksonville 

Contact Phone: 910-937-7509 

Operator in Responsible Charge (ORC): Timothy V. Webb 

ORC Type / Grade License: CS Grade 4 License # 987495 

Applicable Collection System Permit Numbers: WQCS00249 
 

 

 

 

 

 



2014

Webb Apts WWTP

Annual WW Report

Jan. 

203,000 TOTAL GALLONS TREATED

0.007 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.009 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

2.5 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Feb.

193,050 TOTAL GALLONS TREATED

0.007 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.010 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

5.4 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Mar.

244,050 TOTAL GALLONS TREATED

0.008 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.011 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

2.2 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Apr.

249,380 TOTAL GALLONS TREATED

0.008 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.014 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

5.8 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

May

238,520 TOTAL GALLONS TREATED

0.008 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.014 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

2 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Jun.

189,460 TOTAL GALLONS TREATED

0.006 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0..9 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

2 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

 



Jul.

242,290 TOTAL GALLONS TREATED

0.008 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.125 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

12 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Aug.

287,970 TOTAL GALLONS TREATED

0.009 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.017 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

12 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Sep.

244,480 TOTAL GALLONS TREATED

0.008 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.114 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

3.7 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Oct.

173,660 TOTAL GALLONS TREATED

0.006 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.009 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

3.91 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Nov.

156,140 TOTAL GALLONS TREATED

0.005 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.008 MAX DAY (MGD)

YES WWTP IN COMPLIANCE  

4.13 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

Dec.

159,590 TOTAL GALLONS TREATED

0.005 AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

0.009 MAX DAY (MGD)

YES WWTP IN COMPLIANCE 

7.88 TOTAL INCHES RAIN FALL

NO OVERFLOW AT FACILITY?

0 COLLECTION SYSTEM PIPE CLEANED

0 COLLECTION SYSTEM PIPE VIDEOED

NO COLLECTION SYSTEM OVERFLOWS?

2,581,590 Total Treated

0.007 Average MG/Day 

0 Total Footage Pipe Cleaned

0 Total Footage Pipe Videoed

 



 



 

 

Hickory Grove: Summary 
 

The Hickory Grove Wastewater Treatment Plant (WWTP) is located off Easy Street in the 

Hickory Grove Subdivision and is operated by the staff of the Swansboro WWTP. The plant is 

designed to treat 22,500 gallons per day (GPD).  The average flow at the plant in 2013 was 0.01 

million gallons per day (MGD), which is 45 % of the design flow at the wastewater plant. The 

facility treated a total of 3,517,400 gallons during the year which is approximately 293,116 

gallons per month.   
 

Hickory Grove: General Information 
 

Facility Name:     Hickory Grove WWTP  

Facility Type/ Operation:  Facultative Lagoon    

Responsible Entity:     ONWASA     

Facility Address:    Hickory Grove Subdivision    

Facility Phone:  910-455-0722      

Operator in Responsible Charge (ORC):   Allen Rhue   

ORC Type / Grade License:  WW4, SI, CS2, SS, PC1    